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(GB/T 16157-1996)
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(HEE)
101-2A ST 1R TST-41
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7] 7% (GB/T 15432-1995) 57 R 2050 B M BE S SLEA RFESS mg/m?3
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i KR pH {EHAYNZE HAg% HQ30d {E#E S e TST-237 j
PHEE (HJ 1147-2020) PHBIJ-260F f### pH 1| TST-251
A EFREERIE e e
prmgy | KR KFRRENONE ERRE | e D 4mg/L
i (HJ 828-2017)
o KR EARMTE 2HRAFIS
2 L . 0.025mg/L
P (HJ 535-2009)
u KR SEANE B RERIEAE | Genesys 10S UV-Vis 40 0] L4y L5 B it
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‘ SPX-150B “4{k#55558 TST-97
- KR BIFYIRNE EE ME204E02 HTKF TST-21
BFEY 4mg/L
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o il 25 B
FHBH| REESA ¥ 5 s RS
F—IK oW FE=I
HSEE T 8.3 8.5 28
HES ik m/s 13.2 13.3 133
/
miph TR FRUPAKSEE (RS % 1.8 1.8 1.8
?gi)zé A& DA001
H¢:i=b T iE m®/h 812 817 815
SO | mg/m? | 12.6 10.3 10.4 N
\ KL 5E
Ly S| by, L
HoEZ | ke/h | 1.02x102 | 8.42x103 | 8.48x103 "
H< IR T 6.5 6.6 6.8
HES m/s 132 132 13.1
/
T T HESHRKGEE (FBE) % |9 1.9 1.9
2072 o
ffé‘ E DA00]
SHEED AR A= mih 17 a1n 209
SEMFE O BE | mg/in? 10.3 11.2 127 L
‘ - Tk e
iR T, Tk
HEOE 2 kg/h | 8.42x103 | 9.14x107 | 1.03x1072 T

e\

/ =



RERFHERINA R AT
Tianjin Taisite Testing Co.. LTD

3 A
oW A5
Test Report
RS M5 EFEARET [TST2022C00940]1 5 Y EEE:
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HERERE I 8.1 8.2 8.5
HER Ff# m/s 77 7.7 T8
/
meph Tpdg| PP EE (HEE) % 1.8 1.8 1.8
2
202 |AmDAI
NG 1=bR e m¥h 841 840 850
SWHEBGR E | mg/m? 25 2.3 2.2 .
| | R ’ TRE 5
SRL ) ¥, T
HMOEZ | kg/h | 2.10%10° | 1.93x10° | 1.87x10° #
HSIRE C 6.5 1.8 7.8
HES & m/s 7.8 7.8 7.8
/
weph e HPPAKEE (FEED % 1.9 1.9 1.9
.
;g% & DA001
CHED TR m¥h 856 855 854
SCIMHERUGAR E | mg/m? 2.4 2.6 3.1 L
N i FREks
Lk TR W, Tk
s . . el
HERGEZE | ke/h | 2.05x10° | 222107 | 2.65%10° 3
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THEZES (JF7) Wil % &4
FEH A AR B (°C) S (KPa) JE (m/s) F 3R
2022.12.06 fif 5 102.4 3.2 i
2022.12.07 i 6 102.4 1.8 P
THRES (/) sk E.
o i) 45 5
KA H M & 35 H R N=R A B FENCIRES
F—IK FW | B=I
ZHE A 1# 200 184 213 JERESER, LRk
Wiiz 8 24 258 294 ¥I7 JERESERF, AR
2022.12.06 | B IEERA ug/m?
s m 3% 228 274 281 TEMRTEN, TR
WS 44 251 284 289 JERESELF, Tidn
ZHE A 1# 200 184 215 JENESTHEF, oA
Wi s 24 259 295 271 JERE ST, TohEdR
2022.12.07 | SAEZSRY) ug/m?
WiEE 3 230 272 289 HENESEF, KRR
WiE s 4# 250 287 293 TEHESEMF, THR
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. SE CC)H K (m/s)
&0 H #A REWKI : — - -
8] il B [A] % 8]
2022.12.06-2022.12.07 iF 4 - 30 3.0
2022.12.07-2022.12.08 s 6 -3 1.8 2.0
MR 7 0 25 R
MEAE dB (A)
i H H#A Bl o5 47 Kl &5 o7 FEEF 18] 78]
PR § ok W ki
14 54 —K, WoREE 61 60 52 52
2022.12.06- 24 AR, BraEN 61 60 53 52
e B u
2022.12.07 3# JHAh—%, BrEHE 61 59 51 52
4# I Fab—XK, WrEE 61 61 52 52
1# ] RA—K, WrEE 62 61 9 53
2022.12.07- 24 I F#oh—X, WrRER . 61 60 52 52
2022 12 N = Iﬂka}“‘ £
2022.12.08 31 "5k, s E 61 61 33 ;32
41 T H/ab—x, WrER 61 61 53 32
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i ‘ ) A oRlERS
AFEHE | A s For3m 151 © Bfr FERORE
FoWR | B | F=IR | HUK
pH {f TEMA | 68 6.8 6.9 7.0
HEFEE mg/L 370 377 368 373
S mg/L 19.7 21.3 20.7 20.5
S mg/L 32.3 3.2 30.8 31.5
2022.12.06 X A HE L
prgi: mg/L 3.38 3.24 3.31 3.51
HHENTEE | mgl 192 189 195 193
=IFY mg/L 80 89 87 88
A mg/L 1.40 1.58 1.49 1.48
pH 18 TEH 73 7.4 7.5 7.6
h*=HJmEE mg/L 361 375 382 367
o mg/L 20.4 21.1 20.7 20.2
A mg/L 31.0 29.7 29.2 300 | me ms
2022.12.07 | X0 R, VM.
=y mg/L | 321 3.24 3.36 3.63 | WARK
HTHAFEEE | mgl 228 214 235 224
BIEY mg/L 70 76 77 75
Ak mg/L 1.59 1.71 1.71 1.71
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